DABL7600

GASOLINE BLOWER




\/s DAEWOO

NN | GASOLINE BLOWER (ENGINE) | MODEL DABL7600

PAGE 1

WWW.DAEWOOPOWERPRODUCTS.COM



\/s DAEWOO

NN | GASOLINE BLOWER (ENGINE) | MODEL DABL7600

PARTNO. PAGE DAEWOO PART REFERENCE CODE SPARE PART DESCRIPTION QTY
1 1 DA04-LB0611-000189-01-001 Screw M5x55 2
2 1 DA04-LB0611-000189-01-002 Screw 4*8 2
3 1 DAO04-LB0611-000189-01-003 Air inlet plate 1
4 1 DAO04-LB0611-000189-01-004 Choke cover plate 1
5 1 DA04-LB0611-000189-01-005 Air cleaner holder 1
6 1 DA04-LB0611-000189-01-006 Choke lever 1
7 1 DA04-LB0611-000189-01-007 Carburetor 1
8 1 DAO4-1LB0611-000189-01-008 Carburetor paper pad 1
9 1 DA04-LB0611-000189-01-009 Bolt M5x25 (hex) 2
10 1 DA04-LB0611-000189-01-010 Bolt M5x16 (hex) 5
11 1 DA04-LB0611-000189-01-011 Inlet pipe 1
12 1 DA04-LB0611-000189-01-012 paper pad (of Inlet pipe) 1
13 1 DA04-LB0611-000189-01-013 Spark plug 1
14 1 DA04-LB0611-000189-01-014 Oil pipe 5
15 1 DA04-LB0611-000189-01-015 Clip of Oil pipe 3
16 1 DA04-LB0611-000189-01-016 Suction mouth 1
17 1 DA04-1LB0611-000189-01-017 Bolt M5x30 (hex) 2
18 1 DA04-LB0611-000189-01-018 Head cover 1
19 1 DA04-LB0611-000189-01-019 Paper pad (of Head cover) 1
20 1 DA04-LB0611-000189-01-020 Bolt M6x30 (hex) 5
21 1 DA0O4-1LB0611-000189-01-021 valve spring cover 2
22 1 DAO4-1LB0611-000189-01-022 valve spring 2
23 1 DAO4-LB0611-000189-01-023 Cylinder cover 1
24 1 DAO4-LB0611-000189-01-024 Valve arm pin 1
25 1 DA04-LB0611-000189-01-025 Paper pad of muffler 1
26 1 DA04-LB0611-000189-01-026 Muffler 1
27 1 DA04-LB0611-000189-01-027 Screw M6x16 (hex) 3
28 1 DA04-LB0611-000189-01-028 Nut M5 2
29 1 DA04-LB0611-000189-01-029 Valve arm 2
30 1 DA04-LB0611-000189-01-030 Screw M5x10 (hex) 2
31 1 DA04-LB0611-000189-01-031 Push rod (of cam) 2
32 1 DA04-LB0611-000189-01-032 exhaust valve 1
33 1 DA04-LB0611-000189-01-033 exhaust valve 1
34 1 DA04-LB0611-000189-01-034 Paper pad (of cylinder cover) 1
35 1 DA04-LB0611-000189-01-035 Screw M6x5 (hex) 1
36 1 DA04-LB0611-000189-01-036 Cylinder 1
37 1 DA04-LB0611-000189-01-037 Inlet valve 2
38 1 DA04-LB0611-000189-01-038 Gear 1
39 1 DA04-1LB0611-000189-01-039 Gear pin 1
40 1 DAO4-LB0611-000189-01-040 Swing arm pin 1
41 1 DA04-LB0611-000189-01-041 Right Swing arm 1
42 1 DA04-LB0611-000189-01-042 Right Swing arm 1
43 1 DA04-LB0611-000189-01-043 Paper pad (of cylinder side cover) 1
44 1 DAO04-1.B0611-000189-01-044 cylinder side cover 1
45 1 DA04-LB0611-000189-01-045 Pistonring 2
46 1 DA04-LB0611-000189-01-046 Qil ring 1
47 1 DA04-LB0611-000189-01-047 Piston 1
48 1 DA04-LB0611-000189-01-048 Piston pin 1
49 1 DAO4-LB0611-000189-01-049 Piston pin spring 2
50 1 DA04-LB0611-000189-01-050 Needle bearing 1

WWW.DAEWOOPOWERPRODUCTS.COM



EXPLODED VIEW

PART NO.

51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
/0
71
72
73
74
75

\/s DAEWOO

| GASOLINE BLOWER (ENGINEJ [ MODEL DABL7600

PAGE DAEWOO PART REFERENCE CODE SPARE PART DESCRIPTION

[H

R R R R R R R R R R R R RRRRRRRRRRR @R

DA04-LB0611-000189-01-051
DA04-1LB0611-000189-01-052
DA04-1LB0611-000189-01-053
DA04-1LB0611-000189-01-054
DA04-LB0611-000189-01-055
DA04-LB0611-000189-01-056
DA04-1LB0611-000189-01-057
DA04-1LB0611-000189-01-058
DAO04-LB0611-000189-01-059
DAO04-LB0611-000189-01-060
DAO4-LB0611-000189-01-061
DA04-LB0611-000189-01-062
DAO4-LB0611-000189-01-063
DA04-LB0611-000189-01-064
DAO04-LB0611-000189-01-065
DA04-LB0611-000189-01-066
DA04-LB0611-000189-01-067
DA04-LB0611-000189-01-068
DA04-1LB0611-000189-01-069
DA04-LB0611-000189-01-070
DA04-1LB0611-000189-01-071
DA04-1LB0611-000189-01-072
DA04-1LB0611-000189-01-073
DA0O4-LB0611-000189-01-074
DA04-1LB0611-000189-01-075

Crankshaft

Oil seal 17*35*8
Flat washer 8
driving plate
Round pin 4*8
Aluminum case
lgnition

Bolt M4x20 (HEX)
Off line

Bolt M6x30 (HEX)
Suction mouth
Paper pad (of oil tank)
Valve plate

Valve plate cover
screw M4x10(hex)
Engine tank base
Flat washer 8
Screw M8x12

Bolt M5x35 (HEX)
Washer 40*49*1
Oil seal 20*47*8
half round key 4*13
Flywheel

Screw M10
TJunction

WWW.DAEWOOPOWERPRODUCTS.COM

3

B R R R R R UUOR R RRRPRRRNOOODRNRPRRNRRRR



\/p PAEWOO
DRI | GASOLINE BLOWER (HOUSING) | MODEL DABL7600

PAGE 2

<) * i
— Jf//////ﬁ?ﬁ/x///ﬂ///ﬂ;f/ﬁ///ﬂ//
{

/)
1/
>

—

%,Nzx/fi,ﬂ.-‘-/%@,‘

= ' ',//.v /

W
ygibll ]

”7%!\

AN
N
’l' ~— 4/ SA

4

./ /Hﬁ‘ l‘//

(S

WWW.DAEWOOPOWERPRODUCTS.COM



EXPLODED VIEW

PART NO.
1

O 00 N O U1 & WDN

W W W W W WNNNNNNNNNNRRRRPRRERRRPRR
O D WN PO OWOWNODU DN WNRPROOWOLNOOUPDWNNLERO

| GASOLINE BLOWER [HOUSING) | MODEL DABL7600

\/s DAEWOO

PAGE DAEWOO PART REFERENCE CODE SPARE PART DESCRIPTION

N N NN N N N DN DNDNDNDNDDNDNDNDDNDDNMNDNNMNDNDDNDNDNDDNMNNMDNDNNDNNMNDNDNDNDNDNDDNDNDNDNDMNDNDNDDMNDNDNDDN

DA04-LB0611-000189-02-076
DA04-LB0611-000189-02-077
DA04-LB0611-000189-02-078
DA04-LB0611-000189-02-079
DA0O4-LB0611-000189-02-080
DA04-LB0611-000189-02-081
DA04-LB0611-000189-02-082
DA04-LB0611-000189-02-083
DA0O4-LB0611-000189-02-084
DA0O4-LB0611-000189-02-085
DA0O4-LB0611-000189-02-086
DA04-LB0611-000189-02-087
DA04-LB0611-000189-02-088
DA04-LB0611-000189-02-089
DA0O4-LB0611-000189-02-090
DA04-LB0611-000189-02-091
DA04-LB0611-000189-02-092
DA04-LB0611-000189-02-093
DA04-LB0611-000189-02-094
DA04-LB0611-000189-02-095
DA04-LB0611-000189-02-096
DA04-LB0611-000189-02-097
DA04-LB0611-000189-02-098
DA0O4-LB0611-000189-02-099
DA04-LB0611-000189-02-100
DA04-LB0611-000189-02-101
DA04-LB0611-000189-02-102
DA0O4-LB0611-000189-02-103
DA04-LB0611-000189-02-104
DA04-LB0611-000189-02-105
DA04-LB0611-000189-02-106
DA0O4-LB0611-000189-02-107
DA0O4-LB0611-000189-02-108
DA0O4-LB0611-000189-02-109
DA0O4-LB0611-000189-02-110

Elbow

Hose band

Flexible pipe

Hose band

Swivel pipe
butterfly nut M6
Handle holder
Screw M6*45

Switch handle

Long tube

Long tube

Plastic nut

Air cleaner cover
Air cleaner

Air cleaner press plate
Inlet valve

Screw M5*20

Inlet valve cap

Small ventilation mouth
Air cleaner base
Knapsack Damping
Square nut M5
Screw 5*16

Front wind cover
Screw M6*30

Wind wheel

Right depression bar
Left depression bar
Back wind cover

Nut M5

Base Damping

Press plate of Base Damping
Wire clip

Screw 5*18

Engine

WWW.DAEWOOPOWERPRODUCTS.COM

-le—\l—\l—\O\l—\HHHNI—\HHHHI—\l—\Hl—\I—\Hj

= N
o P wun

R O R, NNNR R R R



EXPLODED VIEW

PART NO.
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

\/s DAEWOO

| GASOLINE BLOWER [HOUSING) | MODEL DABL7600

PAGE DAEWOO PART REFERENCE CODE

N N NN N N DN DNMNDNDNDNDNMNDNDNDDNMNMNDNDNDDNMNMNDNDNDDNNMDNDNNDNNMDNDNDNDNDN

DA0O4-LB0611-000189-02-111
DA04-LB0611-000189-02-112
DA0O4-LB0611-000189-02-113
DA0O4-LB0611-000189-02-114
DA04-1LB0611-000189-02-115
DA0O4-LB0611-000189-02-116
DA04-LB0611-000189-02-117
DA0O4-LB0611-000189-02-118
DA0O4-LB0611-000189-02-119
DA04-LB0611-000189-02-120
DA0O4-LB0611-000189-02-121
DA0O4-LB0611-000189-02-122
DA0O4-LB0611-000189-02-123
DA0O4-LB0611-000189-02-124
DA04-LB0611-000189-02-125
DA0O4-LB0611-000189-02-126
DA04-LB0611-000189-02-127
DA04-LB0611-000189-02-128
DA0O4-LB0611-000189-02-129
DA04-LB0611-000189-02-130
DA0O4-LB0611-000189-02-131
DA04-1LB0611-000189-02-132
DA0O4-LB0611-000189-02-133
DA0O4-LB0611-000189-02-134
DA04-LB0611-000189-02-135
DA0O4-LB0611-000189-02-136
DA04-LB0611-000189-02-137

SPARE PART DESCRIPTION
Spark plug cover
Right mesh

Left mesh

Screw 4*8
Housing

Oil port jacket
Oil cap gasket

Oil cap

Starter

Screw M5%*20
Clamp

Clamp

Soft tube (of air cleaner)
Right protect net
Left protect net
Fuel tank
Balancer

Straps buckle
Knapsack

Flat washer

Nut M5

Knapsack cushion
Plastic clip

Straps

Flat washer

Nut M6

Screw M6*20

WWW.DAEWOOPOWERPRODUCTS.COM

3

N NN R NRPRRRPRPRRNRRPRRRPRRPRWRRRREROOODRR R



